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FCC TEST REPORT

According to

FCC Rules and Regulations Part 15 Subpart C

Applicant : Jia Teng Technology Co., Ltd.

Address : 4F, No. 417, Ruiguand Rd., Neihu Dist.,
Taipei City 114, Taiwan (R.O.C.)

Equipment : Intelligent Mobile Extension Cloud Server

Model No. : WP2085, WP1264

Trade Name : Uni Talk

FCCID :  RKCIPPBX

The test result refers exclusively to the test presented test model / sample.,

Without written approval of Cerpass Technology Corp., the test report shall not be
reproduced except in full.

The EUT is also considered as a kind of computer peripheral, because the connection to
computer is necessary for typical use. It has been verified to comply with the requirements

of FCC Part 15, Subpart B, Class B (DoC). The test report has been issued separately.

Cerpass Technology Corp. Issued date : Dec. 21,2012
Tel:886-2-2655-8100 Fax:886-2-2655-8200 Page No. : 1of112

FCCID . RKCIPPBX



"' CERPASS TECHNOLOGY CORP. Report No.: TEFI1209066
Contents
1. Report of Measurements and EXamiNationS ........cooiiiiiiiiiiiiiie e 6
1.1 List of Measurements and EXaminations ............c.couiiiiiiiiiiiiiie e 6
2. Test Configuration of EQUIPMENT UNAEr TEST ... uuiiiiiiiiii it 7
2.1 Feature of EQUIPMENT UNAEr TEST.....coc e a e e e 7
2.2 Carrier Frequency Of ChannelS..........c.uuiiiiiiiii e 7
2.3  Test Mode and TeSt SOfWAIE.......cooiiiiiiiiie e e e e e e sneeeean 8
2.4 Description Of TESt SYSIEM......ooiiiiiiiii e e 8
2.5 General INformation Of TEST........ueiiiiie e 9
2.6 Measurement UNCErtainty .........oocuuiiiiiiiiiiii e 9
T N 1 (=T [ = W =T LU LT =T 4 = SRS 10
1 Tt IR S v= 1 To F= T I o] o] 171 o = USSR 10
3.2  Antenna Construction and Directional Gain............coocueiiiiiiiiieiiiee e 10
4. Test of CoNAUCTEA EMISSION ... ..uiiiiiiiiieii ettt e e e e et e e e e e e s e bbb e e e e e e e eaanneees 11
g O == G 1 o1 PSSR 11
N =Y A o (o Tor= Yo (U] (=T T 11
4.3 TYPICAl TEST SOIUP ..t a e e e s e st e e e e e e e e e e e e e e s 12
4.4  Measurement EQUIPMENT ... e et e e e e e e e e e e eaaens 12
4.5  Test ReSUIt aNd Data.........ccuuiiiiiiiiii et e 13
4.6 TesSt PhOtOgraphs ........eeiiiiiiii et 23
5. Test of RAdiated EMISSION ...coiiiiiiiiiiiiiiie ittt ettt et e e st e e st e e s snbe e s ennaeas 24
L0t O 1= B I o 1 SRS 24
5.2 TESTPIOCEAUIES ...ttt et et e e et e e e et e e e e st e e e e nbee e e e ansreeeeneeas 24
LR T Y/ o (o= I =] A= (1] o RSO SR 25
R Y/ =% LU =T 0 g =T = [ 10 1= | 25
5.5 Test Result and Data (9KHZ ~ 30MHZ)..........cooiiiiiiiii e 26
5.6 Test Result and Data (30MHZ ~ 25GHZ).........ccoiiiiiiiiiiee et 26
5.7  Test Photographs (B0MHZ~1000MHZ).........cooiiiiiiiii e 62
5.8 Test Photographs (1GHZ~25GHZ) .........ouuiiiiiiii et a e 63
6. 6dB Bandwidth MeasuremMent Data...........ccu it e e e e e e e e s eanbeeeeas 64
S0t I =1 I o T SRS SR 64
B.2  TEST PrOCEAUIES ...ttt ettt et e eeteteaeseaasasasssassssssasasssssssssnssssrsrnnnnnnes 64
O T 1] ST (1] o 3N =)o 1F | SRRSO 64
6.4  Measurement EQUIDMENT ... ... .o e e e e e e e e e e e e e e e e e aaas 64
6.5  TeSTRESUIL @Nd Data......cccuuiiiiiiiiie ettt e 64
7. Maximum Peak and Average OULPUL POWET .......ouuiiiiiiiaeee ittt a e 77
4% T =1 0 I o T SRS SRR 77
7.2 TS PIOCEAUIES ...ttt ee et eeeeeesesesasesasssssassssssssasssssssssnssssrasnnnnnnes 77
A T 1] =1 (0] o 3N =)o 1F | SRS RRPR 77
7.4  Measurement EQUIDMENT ... . ..o et e e e e e e e e e e e e e e e e e e e enns 77
7.5  TeStRESUIL AN Data......cocuueiiiiiiiieeee e et e e st e e nbe e e eneeas 78
8. POWET SPECIIAl DENSITY ...ttt e e e e e e e e s bbb e e et e e e e e s ettt beeeaaaeennnbeeeeeas 80
0t I =1 I o T SRS SR 80
G I 1= TS] B o oo =0 (U] USSR 80
Cerpass Technology Corp. Issued date : Dec. 21,2012
Tel:886-2-2655-8100 Fax:886-2-2655-8200 Page No. : 20of112

FCCID . RKCIPPBX



"' CERPASS TECHNOLOGY CORP. Report No.: TEFI1209066

8.3 TESE SELUP LAYOUL ... e e 80
8.4  Measurement EQUIDIMENT.........uiii e e e e e e e e e e e e e e s nrareaaaeeeenns 80
8.5  Test ResUlt @nd Data.......coooeeiiiiiiie ettt e e e e e e e e e ennnes 80

(S T = ¥ s [o I o Lo T TRV =T Y U1 =0 0T o SR 93
LS TRt I 1Y I o 1 SRS 93
S D 1] o (o To Yo L1 Y PSPPSR 93
9.3 TESE SELUP LaAYOUL ... e 93
9.4  Measurement EQUIDIMENT.........uiiiiii e e e e e e e e e e e e e s rareeaaeeeeans 93
9.5  Test ResuUlt @nd Data.......coo ittt e e e e e e e e e ennnes 93
9.6  Restrict Band Emission Measurement Data ...........ccccceiiiiiiiiiiiie e 110

10. Restricted Bands Of OPEration .......o.eeeiiiiiiieie e e e e e e e e e nanbeeeeas 112
10.1  Labeling REQUIFEMIENT ......coii e e e e e e e e e st re e e e e e e s e snnreaeeeaeeas 112

Appendix A. Photographs of EUT ... e e e e e e e e Al ~A15

Cerpass Technology Corp. Issued date : Dec. 21,2012
Tel:886-2-2655-8100 Fax:886-2-2655-8200 Page No. : 3of112
FCCID :  RKCIPPBX



"' CERPASS TECHNOLOGY CORP. Report No.: TEFI1209066
History of this test report
B ORIGINAL.
[J Additional attachment as following record:
Attachment No. | Issue Date Description
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CERTIFICATE OF COMPLIANCE

According to

FCC Rules and Regulations Part 15 Subpart C

Applicant . Jia Teng Technology Co., Ltd.

4F, No. 417, Ruiguand Rd., Neihu Dist.,
Taipei City 114, Taiwan (R.O.C.)

Equipment : Intelligent Mobile Extension Cloud Server

Address

Model No. : WP2085, WP1264

FCC ID . RKCIPPBX

| HEREBY CERTIFY THAT :

The measurements shown in this test report were made in accordance with the
procedures given in ANSI C63.4 2009, KDB558074 & KDB662911. The equipment was
passed the test performed according to FCC Rules and Regulations Part 15 Subpart C
(2010).

The test was carried out on Dec. 10, 2012 at Cerpass Technology Corp.

Approved by: Tested by:

Hill Chen Ben Lu
EMC/RF B.U. Assistant Manager Engineer
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1. Report of Measurements and Examinations
1.1 List of Measurements and Examinations
FCC Rule |. Description of Test Result
15.203 . Antenna Requirement Pass
15.207 . Conducted Emission Pass
15.209 . .
15.247(d) | Radiated Emission Pass
15.247(a)(2) |. 6dB Bandwidth Pass
15.247(b) |. Maximum Peak Output Power Pass
15.247(d) |. 100kHz Bandwidth of Frequency Band Edges Pass
15.247(e) |. Power Spectral Density Pass
1.1307
1.1310 i
21091 . RF Exposure Compliance Pass
2.1093
Cerpass Technology Corp. Issued date : Dec. 21,2012
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2. Test Configuration of Equipment under Test

2.1 Feature of Equipment under Test

Model No. | wP2085 | wP1264
Hardware
Dimension 145X102X29mm ‘ 360X120X44mm

Antenna Spec.

Two detachable 7dBi antenna

Wireless Frequency

2.400GHz~2.484GHz

Input Voltage AC 100-240V 50Hz/60Hz 0.3A

Output Voltage DC 12V 1A

Interface RJ-45 Port X1(WAN) RJ-45 Port x4(LAN) Reset/WPS
Button USB Port X1 AC X1

Wireless

Data Rate 802.11b/802.11g/802.11n(40MHz)

Max. Transfer Rate 300Mbps

Wireless Security Support | 64/128 bit WEP WPA(TKIP with IEEE 802.1x) WPA2(AES with
IEEE 802.1x) WPAPSK/WPA2PSK

Router Specification

WAN Mode Static DHCP PPPoE
Internet Sharing DHCP Server NAT Port Mapping
Firewall IP/Port filtering Block Port Scan Block SYN Flood

Clock Synchronization

NTP Client

QoS

Voice First

2.2 Carrier Frequency of Channels

802.11b, 802.11g, 802.11n HT 20 (2412MHz~2462MHz)

Channel Frequency(MHz) Channel Frequency(MHz)
01 2412 07 2442
02 2417 08 2447
03 2422 09 2452
04 2427 10 2457
05 2432 11 2462
06 2437
802.11n, HT 40 (2422MHz~2452MHz)
Channel Frequency(MHz) Channel Frequency(MHz)
03 2422 07 2442
04 2427 08 2447
05 2432 09 2452
06 2437
Cerpass Technology Corp. Issued date Dec. 21, 2012
Tel:886-2-2655-8100 Fax:886-2-2655-8200 Page No. 7 of 112

FCCID RKCIPPBX




o

." CERPASS TECHNOLOGY CORP. Report No.: TEFI1209066
2.3 Test Mode and Test Software
a. During testing, the interface cables and equipment positions were varied according to
ANSI C63.4.
b. The complete test system included Notebook, Mouse and EUT for the test.
c. An executive program, “QA Test” under WIN XP was executed to transmit and receive
data via wireless.
d. The following test modes were performed for test:
Test Mode 1: Model No. WP2085
¢ 802.11b/g/n HT20: CHO1: 2412MHz, CH06: 2437MHz, CH11: 2462MHz
¢ 802.11n HT40: CHO3: 2422MHz, CH06: 2437MHz, CH09: 2452MHz
Test Mode 2: Model No. WP1264
¢ 802.11b/g/n HT20: CHO1: 2412MHz, CHO06: 2437MHz, CH11: 2462MHz
¢ 802.11n HT40: CHO3: 2422MHz, CHO6: 2437MHz, CH09: 2452MHz
cause “Test Mode 1” generated the worst test result, it was reported as final data.
* Power output of data rate:
802.11b 802.11g 802.11n HT20 802.11n HT40
Data Rate Power Data Power Data Power Data Power
(Mbps) output Rate output Rate output Rate output
P (dBm) (Mbps) (dBm) (Mbps) (dBm) (Mbps) (dBm)
11 15.52 54 18.41 130/15 17.46 270/15 17.45
5.5 15.46 48 18.39 117/14 17.37 243/14 17.38
2 15.47 36 18.37 104/13 17.36 216/13 17.36
1 15.48 24 18.39 78/12 17.33 162/12 17.34
18 18.35 52/11 17.35 108/11 17.35
12 18.38 39/10 17.39 81/10 17.39
9 18.36 26/9 17.37 54/9 17.39
6 18.39 13/8 17.36 27/8 17.35
65/7 17.35 135/7 17.36
58.5/6 17.37 121.5/6 17.39
52/5 17.36 108/5 17.35
39/4 17.37 81/4 17.35
26/3 17.40 54/3 17.36
19.5/2 17.39 40.5/2 17.38
13/1 17.38 27/1 17.40
6.5/0 17.40 13.5/0 17.41
2.4 Description of Test System
Device Manufacturer Model No. Description
Notebook ASUS A8J Power Cable, Adapter Unshielding 1.8 m
Mouse DELL M-UV83 Data Cable, USB Shielding 1.85m
Cerpass Technology Corp. Issued date : Dec. 21,2012
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2.5 General Information of Test

Test Site :

Cerpass Technology Corp.
2F-11, No. 3, Yuan Qu St., (Nankang Software Park),
Taipei, Taiwan 115, R.O.C.

Test Site Location
(OATS2-SD) :

No.68-1, Shihbachongsi, Shihding Township,
Taipei City 223, Taiwan, R.O.C.

FCC Registration Number :

TW1049, TW1061, 488071, 390316

IC Registration Number :

4934B-1, 4934D-1

VCCI Registration Number :

T-1173 for Telecommunication Test
C-4139 for Conducted emission test
R-3428 for Radiated emission test

G-97 for radiated disturbance above 1GHz

Frequency Range Investigated:

Conducted: from 150kHz to 30MHz
Radiation: from 30MHz to 25,000MHz

Test Distance:

The test distance of radiated emission from antenna to
EUT is 3 M.

Laboratory Accreditation

2.6 Measurement Uncertainty

Measurement ltem

Uncertainty

Radiated emission +4.11dB
Peak Output Power(conducted) | £1.38dB
Peak Output Power(Radiated) +1.70dB
Power Spectral Density +1.39dB
Radiated emission(3m) +4.11dB
Radiated emission(10m) +3.89dB

Cerpass Technology Corp.
Tel:886-2-2655-8100 Fax:886-2-2655-8200

Issued date Dec. 21, 2012
Page No. 9 of 112
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3. Antenna Requirements

3.1 Standard Applicable
For intentional device, according to FCC 47 CFR Section 15.203, an intentional radiator shall
be designed to ensure that no antenna other than that furnished by the responsible party shall

be used with the device.

And according to FCC 47 CFR Section 15.247 (b), if transmitting antennas of directional gain
greater than 6dBi are used, the power shall be reduced by the amount in dB that the

directional gain of the antenna exceeds 6dBi.

3.2 Antenna Construction and Directional Gain

ANT R, ANT L
Antenna Type: Dipole Antenna
Antenna Gain: 7 dBi

Note: Directional gain = GANT+10 log(N) dBi=7+10log(2)=6.0(dBi)

Cerpass Technology Corp. Issued date : Dec. 21,2012
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Report No.: TEFI1209066

4. Test of Conducted Emission

4.1

Test Limit

Conducted Emissions were measured from 150 kHz to 30 MHz with a bandwidth of 9 KHz

on the 120 VAC power and return leads of the EUT according to the methods defined in

ANSI C63.4-2009 Section 3.1.

The EUT was placed on a nonmetallic stand in a shielded

room 0.8 meters above the ground plane as shown in section 2.2. The interface cables

and equipment positioning were varied within limits of reasonable applications to determine

the position produced maximum conducted emissions.

Frequency Quasi Peak Average
(MHz) (dB p V) (dB p V)
0.15-0.5 66-56* 56-46*
0.5-5.0 56 46
5.0-30.0 60 50

*Decreases with the logarithm of the frequency.

4.2 Test Procedures

a. The EUT was placed 0.4 meter from the conducting wall of the shielding room was kept

at least 80 centimeters from any other grounded conducting surface.

b. Connect EUT to the power mains through a line impedance stabilization network (LISN).
c. All the support units are connecting to the other LISN.
d. The LISN provides 50 ohm coupling impedance for the measuring instrument.

e. The FCC states that a 50 ohm, 50 micro-Henry LISN should be used.
f. Both sides of AC line were checked for maximum conducted interference.
g. The frequency range from 150 kHz to 30 MHz was searched.
Set the test-receiver system to Peak Detect Function and Specified Bandwidth with

Maximum Hold Mode.

Cerpass Technology Corp. Issued date Dec. 21, 2012
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Report No.: TEFI1209066

4.3 Typical Test Setup

i i: > 10cm i
: EUT;S\/ E
E Adapt /) %\\_O i
| ’—I—i—\ o :
i K - t 80om |
i 80c =
AC Line \ | |
| 80cm — E
[~ — |
1| LISN v_ LISN |-
4.4 Measurement Equipment
Instrument Model No. Manufacturer | Serial No. Calg);taetion Valid Date
EMI Receiver R&S ESCI 100443 2012/01/12 2013/01/11
LISN Schwarzbeck | NSLK 8127 | 8127-516 | 2012/03/08 2013/03/07
LISN Schwarzbeck | NSLK 8127 | 8127-568 | 2012/08/22 2013/08/21
Cerpass Technology Corp. Issued date Dec. 21, 2012
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45 Test Result and Data

Power AC 120V Pol/Phase LINE
Test Mode 802.11g, CH1 Temperature 23 °C
Test Date Nov. 22, 2012 Humidity 68 %
1000 dBuY
\ Class B Conduction{@F]
50
0.0
0150 05 [(MHz]) 5 30.000
o. [ Fretiene [ e [Remies | oy | oy | oy oo o
1 0.1500 0.12 48 .84 48.96 64.03 |-1507| QP P
2 0.1900 0.12 3864 3876 5403 |-1527| AVG | P
3 0.2140 0.12 46.61 46.73 63.04 |-16.31 QP P
4 0.2140 0.12 38.59 38.71 53.04 |-14.33| AVG | P
5 02340 012 46 98 47 10 6230 |-1520] QP P
G 0.2340 0.12 3a7.85 37.97 52.30 |-14.33| AVG | P
7 0.7060 017 3342 33.59 56.00 |-2241 QP P
8 0.7060 017 20.44 20.61 46.00 |[-2539] AVG | P
9 3.9180 0.43 32, 33.34 56.00 |-2286| QP P
10 3.9180 0.43 2205 2248 46.00 |[-2352] AVG | P
11 4 6860 0.46 34.79 3525 56.00 |-2075| QP P
12 4 6860 0.46 24 .38 24 84 46.00 |[-21.16] AVG | P
13 51620 0.48 747 37.95 60.00 |-22.05| QP P
14 51620 0.48 2568 26.16 5000 |-2384| AVG | P
Note: Level = Reading + Factor
Margin = Level — Limit
Cerpass Technology Corp. Issued date Dec. 21, 2012
Tel:886-2-2655-8100 Fax:886-2-2655-8200 Page No. 13 of 112
FCCID RKCIPPBX



CERPASS TECHNOLOGY CORP.

Report No.: TEFI1209066

Power AC 120V Pol/Phase NEUTRAL
Test Mode 802.11g, CH1 Temperature 23 °C
Test Date Nov. 22, 2012 Humidity 68 %
1000 dBu¥
\ Class B Conduction(QP)
50 1 ¥ i R,
i
0.0
0150 0.5 [MHz] H] 30.000
No. | Freiener T Tacsr [Resttd | oy | oy | oy oo
1 018159 012 50 97 51.09 64 39 |-1330 QP P
i 0.1819 0.12 4027 40.39 5439 |-14.001 AVG | P
3 0.2100 0.12 50.54 50.66 6320 |-1254| QP P
4 0.2100 0.12 41.51 41.63 5320 |-11.657| AVG | P
5 02300 012 51.00 5112 6245 |-11.33| QP P
G 0.2300 0.12 4015 40.27 5245 |-1218| AVG | P
7 0.2380 0.12 51.53 51.65 6216 |-1051 QP P
8 0.2380 0.12 43 58 4370 52.16 846 | AVG | P
9 0.2500 0.12 4778 47.90 61.75 |-13.85 QP P
10 0.2500 0.12 36.86 36.98 5175 |-1477| AVG | P
11 0.5860 0.15 3548 35.63 BG.00 |-20.37| QF P
12 0.5860 0.15 18.93 19.08 46.00 |-26.92| AVG | P
13 1.4340 0.24 3240 32.64 500 |-23.38| QP P
14 1.4340 0.24 2037 20.61 46.00 |-2539| AVG | P
Note: Level = Reading + Factor
Margin = Level — Limit
Cerpass Technology Corp. Issued date Dec. 21, 2012
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No | TR | ey | wewv) | @euv) | @By | @) |oeeer| PP
15 3.5220 0.36 3511 35.47 56.00 |-20.53| QP P
16 3.5220 0.36 2593 26.29 46.00 | -19.71] AVG | P
17 3.8220 0.38 38.04 38.42 5G.00 |-17.58| QF P
18 3.8220 0.38 2793 28.31 46.00 |-17.689] AVG | P
19 4.4699 0.40 3965 40.05 5600 |-1595| QP P
20 4.4699 0.40 an.z2z2 30.62 46.00 |-15.38] AVG | P
21 47660 0.42 41.05 41.47 5G.00 |-14.53| aQF P
22 4. 7660 0.42 31.23 31.65 46.00 |-14.35] AVG | P
23 49460 0.43 41.11 41.54 5600 |-14.48| QF P
24 49480 0.43 31.36 31.79 46.00 |-14.21] AVG | P
25 5.9460 0.47 41.48 41.95 60.00 |-18.05 QP P
26 5.94860 0.47 3192 32.39 5000 |-17.81 AVG | P
27 5.1380 0.47 40.88 41.35 60.00 |-18.85 QP P
28 G.1380 0.47 NTT 32.24 5000 |-17.76] AVG | P
29 5.7860 0.50 40.76 41.26 60.00 |-1874| QP P
30 5.7860 0.50 3119 31.69 5000 |-18.31| AVG | P
31 7.5220 0.563 3814 38.67 60.00 |-21.33| QP P
32 7.5220 0.563 28.50 29.03 5000 |-2097| AVG | P
Note: Level = Reading + Factor
Margin = Level — Limit
Cerpass Technology Corp. Issued date : Dec. 21,2012
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Power .| AC 120V Pol/Phase LINE
Test Mode 1| 802.11n HT20, CH1 Temperature 23 °C
Test Date :| Nov. 22, 2012 Humidity 68 %
1000 dBu¥
\ Class B Conduction{QP)
50
I
0.0
0.150 0.5 [MHz] 5 30.000
Frequency Factor | Reading Level Limit  [Margin /
No. (MHz) @B) | (dBuV) | (dBuv) | (dBuv) | (aB) |PEtectr| PF
1 0.1819 0.12 49.07 4919 6439 |-1520| QF P
2 0.18159 012 3710 3722 5439 | -1T77| AVG | P
3 0.2020 012 45.39 4551 6352 |-18.01| QF P
4 0.2020 012 3279 32.91 5352 |-2081| AVG | P
5 0.2340 0.12 4829 48 41 6230 |-13.89] QF P
6 0.2340 012 39.43 3955 K230 | -12.75] AVG | P
7 0.2700 012 39.82 39 94 6112 |-21.18| QF P
a8 0.2700 012 30.60 30.72 51.12 | -2040( AVG | P
9 4. 6740 0.46 3547 3593 KGO0 |-20.07| QP P
10 4. 6740 0.46 2508 2554 46.00 |-2046 AVG | P
11 6.2819 0.52 36.91 3743 6000 |-2257 QF F
12 6.28159 052 26.50 27 .02 50.00 |-2298| AVG | P
13 15.5020 0.88 3145 32.33 G000 |-2787| QF P
14 15.5020 0.58 2257 2345 5000 |-26.55] AVG | P
Note: Level = Reading + Factor
Margin = Level — Limit
Cerpass Technology Corp. Issued date : Dec. 21,2012
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Power 1 AC 120V Pol/Phase : | NEUTRAL
Test Mode ;| 802.11n HT20, CH1 Temperature :123°C
Test Date | Nov. 22, 2012 Humidity 1| 68 %

1000  dBu¥Y
\ Class B Conduction{QF]
|
50 tHx
)
0.0
0.150 0.5 [MHz] L] 30.000
Frequency Factor | Reading Level Limit  [Margin /
No- 1 (MHz) (@B) | (dBuV) | (dBuv) | (dBuv) | (dB) | P | PF
1 0.2100 012 51.29 51.41 6320 |-11.79] QP P
2 0.2100 0.12 42 80 4292 53.20 |-10.28| AVG | P
3 0.2300 012 51.60 51.72 6245 |-1073] QF F
4 0.2300 012 40.89 41.01 5245 |-11.44] AVG | P
5 0.2540 012 46.26 46.38 61.62 |-1524] QP P
B 0.2540 012 34 486 3458 5162 |-17.04] AVG | P
T 0.7500 0.18 3458 3476 600 |-21.24) QP P
8 0.7500 018 2204 2222 46.00 |-2378| AVG | P
e 1.6700 0.26 30.31 30.57 HE00 |-2543) QP P
10 1.6700 026 18.09 18.35 46.00 |-2765] AVG | P
11 3.7220 0.36 3663 36.99 56.00 |[-19.01] QP P
12 3.7220 0.36 2714 27.50 46.00 |-18.50] AVG | P
13 4.4300 0.40 40.67 41.07 56.00 |-1493] QP P
14 4.4300 0.40 30.52 30.92 46.00 |-15.08| AVG | P
Note: Level = Reading + Factor
Margin = Level — Limit
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." CERPASS TECHNOLOGY CORP. Report No.: TEFI1209066
No | T | sy | aBw) | @auv) | @Buv) | (@) |02 | PP
15 47220 0.41 40.50 40.91 56.00 |[-15.09| QP P
18 47220 0.41 30.84 31.25 46.00 |-14.75] AVG | P
17 5.4300 0.44 40.72 41.16 G000 |-18.84] QP P
18 5.4300 0.44 31.64 32.08 5000 |-17.92 AVG | P
19 58460 0.46 41.58 4204 6000 |-17.98| QP P
20 58460 0.48 31.87 32.33 5000 |-17.67| AVG | P
1 6 0780 047 4115 41 62 6000 |-1838| QP P
22 5.0780 047 31.66 32.13 5000 |-17.87| AVG | P
23 5.7820 0.50 41.14 41.64 6000 |-18.38| QP P
24 §.7820 0.50 31.81 32.31 5000 |-17.689 AVG | P
Note: Level = Reading + Factor
Margin = Level — Limit
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CERPASS TECHNOLOGY CORP.

Report No.: TEFI1209066

Power AC 120V Pol/Phase LINE
Test Mode 802.11n HT40, CH3 Temperature 23 °C
Test Date Nov. 22, 2012 Humidity 68 %
1000 dBuV
\ Class B Conduction(QP)
Lz I
50
0.0
0150 05 [MHz) 5 30,000
o, | Feeener [ oo [Restia [ ove [ iy [" iy ooecr e
1 01620 011 47 74 47 85 6536 |-1751] QP P
2 0.1620 0.11 29 .96 30.07 536 | -2528| AVG | P
3 0.1740 0.11 47 .68 47.79 G476 |-16.97| QP P
4 0.1740 0.11 27.94 28.05 E476 | -2671| AVG | P
5 0.2020 012 49 56 4968 6352 |-13.84| QP P
& 0.2020 0.12 36.11 36.23 5352 |-17.29] AVG | P
7 0.2180 012 48.71 46.83 G289 |-16.08| QP P
B 0.2180 012 31.88 32.00 5289 |-2088| AVG | P
9 0.2500 012 44 15 4427 G1.75 |-17.48| QP P
10 0.2500 012 29.39 29.51 E1.75 |-2224| AVG | P
11 0.2860 012 39.16 30.28 G064 |-21.368| QP P
12 0.2860 012 27.81 2793 5064 |-2271| AVG | P
13 0.6540 0.16 34 .34 34.50 56.00 |-21.50( QP P
14 0.6540 0.16 19.40 19.56 46.00 |[-26.44| AVG | P
Note: Level = Reading + Factor
Margin = Level — Limit
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." CERPASS TECHNOLOGY CORP. Report No.: TEFI1209066
o B S i e e e
15 3.5340 0.40 34 56 34 95 5600 |-21.04( QP P
16 3.5340 0.40 23.50 23.90 46.00 |-2210f AVG | P
17 4.5340 0.46 38.43 38.89 56.00 |-1711| QP P
18 45340 0.46 28.02 28.48 46.00 |-17.52 AVG | P
19 4.9940 0.48 39.47 39.95 56.00 |-16.05( QF P
20 4.9940 0.48 25914 29.62 46.00 |-16.38] AVG | P
21 5.7300 0.51 40.45 40.96 6000 |-19.04| QF P
22 5.7300 0.51 2968 30.19 5000 |[-19.81] AVG | P
23 7.0060 0.56 3975 40.31 6000 |-1989| QF P
24 7.0080 0.56 2504 29.60 50.00 |-2040| AVG | P
25 286860 1.29 4322 44 .51 6000 |-1549| QF P
28 28 6860 1.29 767 38.96 5000 |[-11.04] AVG | P
Note: Level = Reading + Factor
Margin = Level — Limit
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"' CERPASS TECHNOLOGY CORP. Report No.: TEFI1209066
Power .| AC 120V Pol/Phase : | NEUTRAL
Test Mode 1| 802.11n HT40, CH3 Temperature 11 23°C
Test Date .| Nov. 22, 2012 Humidity 1| 68 %
100.0 dBu¥Y
\ Clasz B Conduction[QF]
3 |
50 e PR
LI ]
0150 0.5 [MHz) 5 30.000
Frequency Factor | Reading Level Limit  [Margin ,
No. (MHz) (dB) | (dBuv) | (dBuv) | (dBuv) | (aB) || PP
1 0.1500 0.1 5322 53.33 6599 |-1286| QF F
2 0.1500 0.1 3548 3559 5599 |-2040| AVG | P
3 0.1580 0.1 50.81 50.92 6556 |-14.84 QF F
4 0.1580 0.11 41.87 41.98 5556 |-13.58|] AVG | P
5 0.1860 012 5378 53.90 6421 |-1031| QF F
6 0.1860 012 4313 43.25 5421 |-1098] AVG | P
7 0.2060 012 55.69 55.81 63.36 -7.55 QF F
8 0.2060 0.12 46 .87 46.99 53.36 63T | AVG | P
9 0.2340 012 53.87 53.99 62.30 -8.31 QF F
10 0.2340 012 46 34 46 46 5230 584 AVG | P
11 0.2500 0.12 4974 49 86 61.75 |-11.89 QF F
12 0.2500 012 3429 34 .41 5175 |-17.34] AVG | P
13 0.2660 012 49 44 49 56 6124 |-1188| QF F
14 0.2660 012 40.14 40.26 5124 |-1098] AVG | P
Note: Level = Reading + Factor
Margin = Level — Limit
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." CERPASS TECHNOLOGY CORP. Report No.: TEFI1209066
Noo | TR | Tae) | tamavy | @suvy | @Bav) | @y |2 | P
15 0.2940 0.12 4279 4291 6041 |-17.50| QP P
16 0.2940 0.12 30.51 30.63 5041 |-19.78] AVG | P
17 0.9780 0.20 38.44 38.64 56.00 |-17.38| QP P
18 0.9780 0.20 2591 26.11 46.00 |-19.89| AVG | P
19 3.4060 0.36 3B.96 39.32 56.00 |-16.68| QP P
20 3.4060 0.36 30.16 30.52 46.00 |-1548| AVG | P
21 4.0580 0.38 42 59 42 97 56.00 |-13.03| QP P
22 4.0580 0.38 33.68 34.06 46.00 |-11.94) AVG | P
23 45220 0.40 44 01 44 41 56.00 |-11.59( QP P
24 4 5220 040 3530 3570 46 00 |-1030| AVG | P
25 48420 042 4513 4555 56.00 |-1045| QP P
26 48420 0.42 35.86 36.28 46.00 G972 AVG | P
27 5.2740 0.44 4507 4551 60.00 |-14.49| QP P
28 5.2740 0.44 36.28 36.72 5000 |[-13.28] AVG | P
29 5.5100 0.45 4576 46.21 60.00 |[-13.79| AQF P
a0 5.5100 0.45 36.39 36.84 5000 |[-13.18] AVG | P
KN 5.9420 0.46 45 68 46.14 60.00 |-13.86| QF P
32 59420 046 3610 36 56 5000 |-1344 AVG | P
33 6.4020 0.48 4523 4571 60.00 |-14.29| QF P
34 6.4020 0.48 36.03 36.51 5000 |[-1349] AVG | P
a5 7.2860 0.51 4315 43.66 60.00 |-16.34| QP P
36 7.2860 0.51 34.46 34.97 5000 |[-15.03] AVG | P
a7 12.7140 0.73 a7.34 38.07 60.00 |-21.93| aQF P
a8 12.7140 0.73 28.62 2935 50.00 |-2085| AVG | P
39 16.2260 0.a7 4210 42 97 60.00 |-17.03| aQF P
40 16.2260 0.a7 36.96 37.83 5000 [-1217 AVG | P
41 27.1580 1.24 42.09 4333 B0.00 |-16.87| QF P
42 27 1580 1.24 3560 36 84 5000 |-1316] AVG | P
Note: Level = Reading + Factor
Margin = Level — Limit
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." CERPASS TECHNOLOGY CORP. Report No.: TEFI1209066
5. Test of Radiated Emission
5.1 Test Limit
In any 100kHz bandwidth outside the frequency band in which the spread spectrum or
digitally modulated intentional radiator is operating, the radio frequency power that is
produced by the intentional radiator shall be at least 20dB below that in the 100kHz
bandwidth within the band that contains the highest level of the desired power, based on
either an RF conducted or a radiated measurement. If the transmitter measurement is
based on the maximum conducted output power, the attenuation required under this
paragraph shall be 30dB instead of 20dB. In addition, radiated emissions which fall in
section 15.205(a) the restricted bands must also comply with the radiated emission limit
specified in section 15.209(a).
Frequency Field Strength Measurement Distance
(MH2z) (microvolt/meter) (meters)
0.009 ~ 0.490 2400/F(kHz) 300
0.490 ~ 1.705 24000/F(kHz) 30
1.705 ~ 30.0 30 30
30 ~ 88 100 3
88 ~ 216 150 3
216 ~ 960 200 3
Above 960 500 3
5.2 Test Procedures

a. The EUT was placed on a rotatable table top 0.8 meter above ground.

b. The EUT was set 3 meters from the interference receiving antenna which was mounted on
the top of a variable height antenna tower.

c. The table was rotated 360 degrees to determine the position of the highest radiation.

d. The antenna is a broadband antenna and its height is varied between one meter and four
meters above ground to find the maximum value of the field strength both horizontal
polarization and vertical polarization of the antenna are set to make the measurement.

e. For each suspected emission the EUT was arranged to its worst case and then tune the
antenna tower (from 1 M to 4 M) and turn table (from O degree to 360 degrees) to find the
maximum reading.

f. Set the test-receiver system to Peak or CISPR quasi-peak Detect Function and specified

bandwidth with Maximum Hold Mode.

g. If the emission level of the EUT in peak mode was 3 dB lower than the limit specified, then
testing will be stopped and peak values of EUT will be reported, otherwise, the emissions
which do not have 3 dB margin will be repeated one by one using the quasi-peak method
and reported.

h. For testing above 1GHz, the emission level of the EUT in peak mode was 20dB lower than
average limit (that means the emission level in peak mode also complies with the limit in
average mode), then testing will be stopped and peak values of EUT will be reported,
otherwise, the emissions will be measured in average mode again and reported.

i. “Cone of radiation” has been considered to be 3dB bandwidth of the measurement
antenna.

Cerpass Technology Corp. Issued date : Dec. 21,2012
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CERPASS TECHNOLOGY CORP.

Report No.: TEFI1209066

5.3 Typical Test Setup

5.4 Measurement Equipment

Instrument/Ancillary | Manufacturer | Model No. Serial No. Calé?:élon Valid Date
Bilog Antenna Schaffner CBL6112B 2840 2012/03/23 | 2013/03/22
Amplifier Agilent 8447D 2944A10593 | 2012/03/21 | 2013/03/20
. 8546A/ 3807A00454/

EMI Receiver HP 85460A 3704A00386 2012/08/22 | 2013/08/21
Spectrum Analyzer R&S FSP40 100047 2012/03/01 | 2013/02/28
Horn Antenna EMCO 3115 31589 2012/03/01 | 2013/02/28
Preamplifier Agilent 8449B 3008A01954 | 2012/02/29 | 2013/02/28
Loop Antenna EMCO 6507 40855 2012/02/29 | 2013/02/28
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o CERPASS TECHNOLOGY CORP. Report No.: TEFI1209066

5.5 Test Result and Data (9kHz ~ 30MHz)

The 9kHz - 30MHz spurious emission is under limit 20dB more.

5.6 Test Result and Data (30MHz ~ 25GHz)

Power ;| AC 120V Pol/Phase : | VERTICAL
Test Mode .| 802.11g, CH1 Temperature .1 22°C
Memo : Humidity 11 65%
O
Cerpass Technology Corp.
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"' CERPASS TECHNOLOGY CORP. Report No.: TEFI1209066
Power 1| AC 120V Pol/Phase . | VERTICAL
Test Mode : | 802.11g, CH1 Temperature 1 122°C
Memo : Humidity 1| 65 %
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"' CERPASS TECHNOLOGY CORP. Report No.: TEFI1209066
Power 1| AC 120V Pol/Phase : | HORIZONTAL
Test Mode : | 802.11g, CH1 Temperature :122°C
Memo : Humidity 1165 %
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"' CERPASS TECHNOLOGY CORP. Report No.: TEFI1209066
Power . | AC 120V Pol/Phase : | HORIZONTAL
Test Mode 1 | 802.11g, CH1 Temperature : | 22°C
Memo : Humidity 1| 65 %
Cerpass Technology Corp. Issued date : Dec. 21,2012
Tel:886-2-2655-8100 Fax:886-2-2655-8200 Page No. : 290f 112

FCCID . RKCIPPBX



N “" CERPASS TECHNOLOGY CORP. Report No.: TEF11209066
Power .| AC 120V Pol/Phase . | VERTICAL
Test Mode 1| 802.11b, CH1 Temperature 11 22°C
Memo : Humidity 1| 65 %
o
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] “" CERPASS TECHNOLOGY CORP. Report No.: TEF11209066
Power .| AC 120V Pol/Phase HORIZONTAL
Test Mode 1| 802.11b, CH1 Temperature 11 22°C
Memo : Humidity 1| 65 %
o
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] “" CERPASS TECHNOLOGY CORP. Report No.: TEF11209066
Power .| AC 120V Pol/Phase . | VERTICAL
Test Mode 1| 802.11b, CH6 Temperature 11 22°C
Memo : Humidity 1| 65 %
o
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N “" CERPASS TECHNOLOGY CORP. Report No.: TEF11209066
Power .| AC 120V Pol/Phase : | HORIZONTAL
Test Mode 1| 802.11b, CH6 Temperature 11 22°C
Memo : Humidity 1| 65 %
o
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] “" CERPASS TECHNOLOGY CORP. Report No.: TEF11209066
Power .| AC 120V Pol/Phase . | VERTICAL
Test Mode 1| 802.11b, CH11 Temperature 1122 °C
Memo : Humidity 1| 65 %
o
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] “" CERPASS TECHNOLOGY CORP. Report No.: TEF11209066
Power .| AC 120V Pol/Phase HORIZONTAL
Test Mode 1| 802.11b, CH11 Temperature 1122 °C
Memo : Humidity 1| 65 %
o
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] “" CERPASS TECHNOLOGY CORP. Report No.: TEF11209066
Power .| AC 120V Pol/Phase : | VERTICAL
Test Mode 1| 802.11g, CHA1 Temperature 11 22°C
Memo : Humidity 1| 65 %
o
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] “" CERPASS TECHNOLOGY CORP. Report No.: TEF11209066
Power .| AC 120V Pol/Phase HORIZONTAL
Test Mode 1| 802.11g, CHA1 Temperature 11 22°C
Memo : Humidity 1| 65 %
o
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] “" CERPASS TECHNOLOGY CORP. Report No.: TEF11209066
Power .| AC 120V Pol/Phase . | VERTICAL
Test Mode | 802.11g, CH6 Temperature : | 22°C
Memo : Humidity 1| 65 %
o
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"' CERPASS TECHNOLOGY CORP. Report No.: TEFI1209066
Power .| AC 120V Pol/Phase : | HORIZONTAL
Test Mode | 802.11g, CH6 Temperature : | 22°C
Memo : Humidity 1|1 65 %
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] “" CERPASS TECHNOLOGY CORP. Report No.: TEF11209066
Power .| AC 120V Pol/Phase . | VERTICAL
Test Mode 1| 802.11g, CH11 Temperature 1122 °C
Memo : Humidity 1| 65 %
o
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] “" CERPASS TECHNOLOGY CORP. Report No.: TEF11209066
Power .| AC 120V Pol/Phase HORIZONTAL
Test Mode 1| 802.11g, CH11 Temperature 1122 °C
Memo : Humidity 1| 65 %
o
Cerpass Technology Corp.

Issued date : Dec. 21, 2012
Page No. : 410f112
FCCID . RKCIPPBX

Tel:886-2-2655-8100 Fax:886-2-2655-8200



] “" CERPASS TECHNOLOGY CORP. Report No.: TEF11209066
Power .| AC 120V Pol/Phase . | VERTICAL
Test Mode 11 802.11n HT20, CH1 Temperature 1 122°C
Memo : Humidity 1| 65 %
o
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N “" CERPASS TECHNOLOGY CORP. Report No.: TEF11209066
Power .| AC 120V Pol/Phase . | VERTICAL
Test Mode 11 802.11n HT20, CH1 Temperature 1 122°C
Memo : Humidity 1| 65 %
o
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N “" CERPASS TECHNOLOGY CORP. Report No.: TEF11209066
Power .| AC 120V Pol/Phase : | HORIZONTAL
Test Mode 11 802.11n HT20, CH1 Temperature 1 122°C
Memo : Humidity 1| 65 %
o
Cerpass Technology Corp.

Issued date : Dec. 21, 2012
Page No. : 44 of 112
FCCID . RKCIPPBX

Tel:886-2-2655-8100 Fax:886-2-2655-8200



N “" CERPASS TECHNOLOGY CORP. Report No.: TEF11209066
Power .| AC 120V Pol/Phase : | HORIZONTAL
Test Mode 11 802.11n HT20, CH1 Temperature 1 122°C
Memo : Humidity 1| 65 %
o
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] “" CERPASS TECHNOLOGY CORP. Report No.: TEF11209066
Power .| AC 120V Pol/Phase . | VERTICAL
Test Mode 11 802.11n HT20, CH1 Temperature 1 122°C
Memo : Humidity 1| 65 %
o
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N “" CERPASS TECHNOLOGY CORP. Report No.: TEF11209066
Power .| AC 120V Pol/Phase : | HORIZONTAL
Test Mode 1|1 802.11n HT20, CHA1 Temperature : | 22°C
Memo : Humidity 1| 65 %
o
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] “" CERPASS TECHNOLOGY CORP. Report No.: TEF11209066
Power .| AC 120V Pol/Phase . | VERTICAL
Test Mode 11 802.11n HT20, CH6 Temperature 1 122°C
Memo : Humidity 1| 65 %
o
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] “" CERPASS TECHNOLOGY CORP. Report No.: TEF11209066
Power .| AC 120V Pol/Phase HORIZONTAL
Test Mode 11 802.11n HT20, CH6 Temperature 1 122°C
Memo : Humidity 1| 65 %
o
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] “" CERPASS TECHNOLOGY CORP. Report No.: TEF11209066
Power .| AC 120V Pol/Phase . | VERTICAL
Test Mode 11 802.11n HT20, CH11 Temperature ;1 22°C
Memo : Humidity 1| 65 %
o
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N “" CERPASS TECHNOLOGY CORP. Report No.: TEF11209066
Power .| AC 120V Pol/Phase : | HORIZONTAL
Test Mode 11 802.11n HT20, CH11 Temperature ;1 22°C
Memo : Humidity 1| 65 %
o
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] “" CERPASS TECHNOLOGY CORP. Report No.: TEF11209066
Power .| AC 120V Pol/Phase . | VERTICAL
Test Mode 11 802.11n HT40, CH3 Temperature 1 122°C
Memo : Humidity 1| 65 %
o
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N “" CERPASS TECHNOLOGY CORP. Report No.: TEF11209066
Power .| AC 120V Pol/Phase . | VERTICAL
Test Mode 11 802.11n HT40, CH3 Temperature 1 122°C
Memo : Humidity 1| 65 %
o
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N “" CERPASS TECHNOLOGY CORP. Report No.: TEF11209066
Power .| AC 120V Pol/Phase : | HORIZONTAL
Test Mode 11 802.11n HT40, CH3 Temperature 1 122°C
Memo : Humidity 1| 65 %
o
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N “" CERPASS TECHNOLOGY CORP. Report No.: TEF11209066
Power .| AC 120V Pol/Phase : | HORIZONTAL
Test Mode 11 802.11n HT40, CH3 Temperature 1 122°C
Memo : Humidity 1| 65 %
o
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N “" CERPASS TECHNOLOGY CORP. Report No.: TEF11209066
Power .| AC 120V Pol/Phase . | VERTICAL
Test Mode 11 802.11n HT40, CH3 Temperature 1 122°C
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6. 6dB Bandwidth Measurement Data
6.1 Test Limit
The minimum of 6dB Bandwidth Measurement is 0.5 MHz.
6.2 Test Procedures
a. The transmitter output was connected to the spectrum analyzer.
b. Set RBW of spectrum analyzer to 1~5% of the emission bandwidth and VBW = 3x RBW.
c. The 6 dB bandwidth is defined as the total spectrum the power of which is higher than
peak power minus 6 dB.
d. The 6dB Bandwidth was measured and recorded.
6.3 Test Setup Layout
TUT Spectrum
Analyzer
6.4 Measurement Equipment
Instrument/Ancillary | Manufacturer | Model No. | Serial No. |Calibration Date| Valid Date
Spectrum Analyzer R&S FSP40 100047 2012/03/01 2013/02/28
6.5 Test Result and Data
Test Date: Dec. 07, 2012 Temperature: 22
Atmospheric pressure: 1020 hPa Humidity: 65%
Frequenc 6dB Bandwidth
Modulation Standard | Channel (I\clez) y (MHz)
ANT R ANT L
01 2412 11.6 11.3
802.11b (11Mbps) 06 2437 11.6 11.6
11 2462 11.6 11.6
01 2412 16.4 16.5
802.11g (54Mbps) 06 2437 16.4 16.3
11 2462 16.3 16.4
§02.11n HT20 01 2412 16.8 16.7
A1n
(130Mbps) 06 2437 16.7 16.7
11 2462 16.7 17.6
202110 HT40 03 2422 36.0 36.2
A1n
(270Mbps) 06 2437 36.0 36.0
09 2452 35.6 35.6
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Modulation Standard: 802.11b (11Mbps), ANT R
Channel: 01

Modulation Standard: 802.11b (11Mbps), ANT R
Channel: 06
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Modulation Standard: 802.11b (11Mbps), ANT R
Channel: 11

Modulation Standard: 802.11g (54Mbps), ANT R
Channel: 01

Cerpass Technology Corp. Issued date : Dec. 21,2012
Tel:886-2-2655-8100 Fax:886-2-2655-8200 Page No. : 66 0of 112
FCCID :  RKCIPPBX



o

"' CERPASS TECHNOLOGY CORP. Report No.: TEFI1209066
Modulation Standard: 802.11g (54Mbps), ANT R
Channel: 06
Modulation Standard: 802.11g (54Mbps), ANT R
Channel: 11
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Modulation Standard: 802.11n HT20 (130Mbps), ANT R
Channel: 11
Modulation Standard: 802.11n HT40 (270Mbps), ANT R
Channel: 03
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Modulation Standard: 802.11b (11Mbps), ANT L
Channel: 01

Modulation Standard: 802.11b (11Mbps), ANT L
Channel: 06
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Modulation Standard: 802.11b (11Mbps), ANT L
Channel: 11

Modulation Standard: 802.11g (54Mbps), ANT L
Channel: 01
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Modulation Standard: 802.11g (54Mbps), ANT L
Channel: 06
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Modulation Standard: 802.11n HT20 (130Mbps), ANT L
Channel: 01
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Modulation Standard: 802.11n HT20 (130Mbps), ANT L
Channel: 11
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Modulation Standard: 802.11n HT40 (270Mbps), ANT L
Channel: 06

Modulation Standard: 802.11n HT40 (270Mbps), ANT L
Channel: 09
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7. Maximum Peak and Average Output Power

7.1 Test Limit

The Maximum Peak Output Power Measurement is 25.99dBm.

7.2 Test Procedures

a. The transmitter output was connected to the power meter.
b. The maximum peak and average output power was measured and recorded.

7.3 Test Setup Layout

EUT POWER
METER

7.4 Measurement Equipment

Instrument/Ancillary | Manufacturer | Model No. | Serial No. |Calibration Date| Valid Date

SERIES .
POWER METER Anritsu ML2495A | 1224005 2012/06/22 2013/06/21

POWER SENSOR Anritsu MA2411B | 1207295 2012/07/09 2013/07/08
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7.5 Test Result and Data
Test Date: Dec. 07, 2012 Temperature: 22
Atmospheric pressure: 1020 hPa Humidity: 65%
Peak P
Modulation Channel Frequency [Peak Power Output (dBm) Oﬁ?put (Or:,]VV?/r)
Standard (MHz)
ANTR |ANTL R+L ANT R+L
01 2412 15.68 | 15.32 18.51 71.02
802.11b
(11Mbps) 06 2437 16.21 | 15.52 18.89 77.43
11 2462 15.57 | 15.10 18.35 68.42
01 2412 1795 |18.84 | 21.43 138.93
802.11g 06 2437 | 17.10 |18.41 | 20.81 | 120.63
(54Mbps) ’ ’ ) )
11 2462 16.28 | 17.60 | 20.00 100.01
Modulati . Peak Power Output Peak Power
oqaulation requency dBm Output (mW)
Standard | C"@Mel | MHy) (dBm)
ANTR |ANTL R+L R+L
01 2412 15.85 | 17.19 19.58 90.82
802.11n HT20
(130Mbps) 06 2437 16.08 | 17.46 19.83 96.27
11 2462 15.75 | 17.25 19.57 90.67
03 2422 12.26 | 13.84 16.13 41.04
802.11n HT40
(270Mbps) 06 2437 15.84 | 17.45 19.73 93.96
09 2452 15.68 | 17.60 19.76 94.53
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Test Date: Dec. 07, 2012 Temperature: 22
Atmospheric pressure: 1020 hPa Humidity: 65%
, Average Power Output |Average Power
Modulation Frequency B W
Standard | CM@MMel | (k) (dBm) Output (mWW)
ANTR |ANTL R+L ANT R+L
01 2412 13.41 | 13.16 16.30 42.63
802.11b 06 2437 14.35 | 13.37 16.90 48.95
(11Mbps) i . : :
11 2462 13.92 | 12.90 16.45 44.16
01 2412 8.68 9.47 12.10 16.23
802.11g
(54Mbps) 06 2437 8.21 8.51 11.37 13.72
11 2462 7.93 7.90 10.93 12.37
Modulati . Average Power Output  |Average Power
odulation requency dBm Output (MW
Standard Channel (MHz) ( ) (mW)
ANTR [ANTL R+L R+L
01 2412 6.68 8.25 10.55 11.34
802.11n HT20
(130Mbps) 06 2437 7.46 8.60 11.08 12.82
11 2462 7.65 8.11 10.90 12.29
03 2422 3.19 4.93 7.16 5.20
802.11n HT40
(270Mbps) 06 2437 7.31 8.74 11.09 12.86
09 2452 7.33 8.75 11.11 12.91
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8. Power Spectral Density
8.1 Test Limit
The Maximum of Power Spectral Density Measurement is 3.99dBm.
8.2 Test Procedures
a. The transmitter output was connected to spectrum analyzer.
b. The spectrum analyzer’s resolution bandwidth were set at 100KHz RBW and
300KHz VBW as that of the fundamental frequency. Set the sweep time=auto
couple.
c. The power spectral density was measured and recorded.
8.3 Test Setup Layout
TuT Spectrum
- Analvzer
8.4 Measurement Equipment
Instrument/Ancillary | Manufacturer | Model No. | Serial No. |Calibration Date| Valid Date
Spectrum Analyzer R&S FSP40 100047 2012/03/01 2013/02/28
8.5 Test Result and Data
Test Date: Dec. 07, 2012 Temperature: 25
Atmospheric pressure: 1020 hPa Humidity: 65%
_ Maximum Power Density of
Modulation Channel Frequency 3 kHz Bandwidth (dBm)
Standard (MHz) ANT R ANT L
01 2412 -2.67 -2.17
(??3512) 06 2437 4.14 413
P 11 2462 -6.60 -5.50
01 2412 -12.71 -12.00
(ggﬁyg) 06 2437 13.94 14.04
P 11 2462 -14.38 -15.11
: Maximum Power Density of 3
Modutation | Channel Fr?,\‘jlllqezr;cy kHz Bandwidth (dBm)
ANTR [ ANTL J[ANTR+L
802.11n HT20 01 2412 -14.10 -14.23 -11.15
(130Mbps) |06 2437 | 1454 | 1514 | -11.82
11 2462 -14.59 -15.94 -12.20
802,111 HT40 03 2422 -14.10 -16.57 -12.15
(270hr/]lbps) 06 2437 -14.72 -17.76 -12.97
09 2452 -14.80 -17.01 -12.76
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Modulation Standard: 802.11b (11Mbps), ANT R
Channel: 01
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Modulation Standard: 802.11b (11Mbps), ANT R

Channel: 11
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Modulation Standard: 802.11g (54Mbps), ANT R
Channel: 06
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Modulation Standard: 802.11n HT20 (130Mbps), ANT R
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Modulation Standard: 802.11n HT20 (130Mbps), ANT R

Channel: 11
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Modulation Standard: 802.11n HT40 (270Mbps), ANT R
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Modulation Standard: 802.11b (11Mbps), ANT L
Channel: 01
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Modulation Standard: 802.11b (11Mbps), ANT L
Channel: 11

® *RBW 3 kA= Marker 1 [T1
*VEW 30 kHz 5,
PEA N 4

Ref 20 dBm *Att 30 dB SWT 1.7 =

a0

1o ES

|--40
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i

=G0

Center 2.462 GHz 1.5 MH=/ Span 1% MH=z

Modulation Standard: 802.11g (54Mbps), ANT L

Channel: 01
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*WEW 30 kH=z -12.00 dBm
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Modulation Standard: 802.11g (54Mbps), ANT L
Channel: 06

® *REW 3 kHOz Marker 1 [T1
*WEBW 30 kH=z -14.04 dBm

Ref 20 dBm “Att 30 dB SWT 3.4 = 2.436700000 GHz
20
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Modulation Standard: 802.11n HT20 (130Mbps), ANT L
Channel: 01

® “RBW 3 kHAz Marker 1 [T1 |
*VEW 30 kHz -14.23 dBx

Fef 20 dBm *Att 30 4B SWT 5.4 = 204187490000 G

Zo
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T
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Center 2.412 GHz 3 MHE=Z/ Span 30 MHz

Modulation Standard: 802.11n HT20 (130Mbps), ANT L
Channel: 06

® *REW 3 kHz Marker 1 [T1
*WBW 30 kH=z -15.14 dBm

Ref 20 dBm *Att 30 dB SWT 3.4 = 2.44717490000 GH=
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Modulation Standard: 802.11n HT20 (130Mbps), ANT L
Channel: 11

® “RBW 3 kHAz Marker 1 [T1
*WEW 30 kH=z -15.594 dBm

Ref 20 dBm *Att 30 dB SWT 3.4 = Z2odee/a0000 GH=

a0
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Center 2.462 GHz 3 MH=z/ Span 30 MH=z

Modulation Standard: 802.11n HT40 (270Mbps), ANT L

Channel: 03
® *REW 3 kO= Marker 1 T1
*WBW 30 kHz -16.57 dBm
Ref 20 4dBm TALL 30 4B SWT 8.8 = 2.416120000 GHz
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Modulation Standard: 802.11n HT40 (270Mbps), ANT L
Channel: 06

® *RBEW 3 kHz Marker 1 [T1
*WEBW 30 kH=z -17.7¢ dBm

Ref 20 dBm *ALL 30 dEBE SWIT 8.8 = 2.441€80000 GHz
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9. Band Edges Measurement
9.1 Test Limit
Below —20dB of the highest emission level of operating band (In 100 kHz Resolution Bandwidth)
9.2 Test Procedure

a. The transmitter output was connected to the spectrum analyzer via a low lose cable.

b. Set RBW of spectrum analyzer to 100 KHz and VBW of spectrum analyzer to 300 KHz
with convenient frequency span including 100 KHz bandwidth from band edge.

c. Peak conducted output power measured within any 100 kHz outside the authorized
frequency band shall be attenuated by at least 20dB relative to the maximum measured
in-band peak PSD level.

d. The band edges was measured and recorded.

9.3 Test Setup Layout
T Spectrum
Analvzer
9.4 Measurement Equipment
Instrument/Ancillary | Manufacturer | Model No. | Serial No. |Calibration Date| Valid Date
Spectrum Analyzer R&S FSP40 100047 2012/03/01 2013/02/28
9.5 Test Result and Data
Test Date: Dec. 07, 2012 Temperature: 22
Atmospheric pressure: 1020 hPa Humidity: 65%
Modulation Frequenc maximum value in maximum value
Standard Channel (I\(jIHz) y frequency (MHz) (dBm)
ANT R ANT L ANT R ANT L
802.11b 01 2412 2397.20 2398.00 | -35.41 -33.99
(11Mbps) 11 2462 2487.10 | 2498.50 | -43.22 | -45.54
802.11g 01 2412 2399.60 2400.00 | -40.51 -40.02
(54Mbps) 11 2462 2484.30 2509.90 | -45.48 -46.08
802.11n HT20 01 2412 2399.80 2400.00 | -41.59 -40.67
(130Mbps) 11 2462 2483.90 | 2502.90 | -45.52 | -46.01
802.11n HT40 03 2422 2394 .20 2399.20 | -45.22 -44 .25
(270Mbps) 09 2452 2486.90 | 2485.30 | -42.46 | -43.37
Cerpass Technology Corp. Issued date : Dec. 21,2012
Tel:886-2-2655-8100 Fax:886-2-2655-8200 Page No. : 93 0f112

FCCID . RKCIPPBX



N
c
o2#" CERPASS TECHNOLOGY CORP. Report No.: TEFI11209066

Modulation Standard: 802.11b (11Mbps), ANT R

Channel: 01
® *REW 100 kH= Marker 1 T1
*VEW 300 kH=z -35.41 dBm
Ref 20 dBm *ALL 30 4B SWT 10 mz 2.397200000 GHz
20
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L FK
=
0 /)\-\NM\
10

a0

- 60

qo

B0

Center 2.4 GOz 10 MAz/ Span 100 MH=z
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Modulation Standard: 802.11b (11Mbps), ANT R

Channel: 11
® *REW 100 kH= Marker 1 T1
*WEBW 300 kH=z -43.22 dBm
Ret 20 JdBm * Attt 30 4B SWT 10 m=a 287100000 GHE
20
o =
L P

| /“ “‘\\

.. e \ wﬂ‘“\
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Ref 0 dBm *ALL 10 dE SWL 2.25 = 2.860000000 GHz
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Modulation Standard: 802.11g (54Mbps), ANT R
Channel: 01

<§§> *RBW 100 kH=
*VEW 300 kHz

Fef L0 dBm *AtT 30 4B SWT 10 m=a
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J |
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Modulation Standard: 802.11g (54Mbps), ANT R

Channel: 11
® *REW 100 kH= Marker 1 Tl |
*VEBEW 300 kEH=z 45.48

Fet 20 &ABm *Att 30 &8 SWT 10 m= 2.498493
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Modulation Standard: 802.11n HT20 (130Mbps), ANT R
Channel: 01

® *RBW 100 kH= Marker |
*VBEW 300 kH=z

Ref 20 dBm TALL 30 dBE SWT 10 mz 2.399%
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Modulation Standard: 802.11n HT20 (130Mbps), ANT R

Channel: 11
® *REW 100 kH= Marker 1 T1
*WEBW 300 kH=z -45.52 dBm
Ret 20 JdBm * Attt 30 4B SWT 10 m=a 283900000 GHT
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Modulation Standard: 802.11n HT40 (270Mbps), ANT R

Channel: 03
® *REW 100 kH= Marker 1 T1
*VEW 300 kH=z -45.22 dBm
Ref 20 dBm *ALL 30 4B SWT 10 mz 2.394200000 GHz
20
10 | 2 |
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Modulation Standard: 802.11n HT40 (270Mbps), ANT R

Channel: 09
® *RBW 100 kHz Marker 1 [TI
*WEBW 300 kH=z -42.46 dBm
Ref 20 dBm *Att 30 dB SWT 10 m= ZoageLnoion GH=
20
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Modulation Standard: 802.11b (11Mbps), ANT L

Channel: 01
® *RBW 100 kHz Marker 1 [T1 |
*YBW 300 kE=z -33.%99 dBm
Ref 20 dbBm *Att 30 db SWT 10 ms 2.398000000 GOz
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Modulation Standard: 802.11b (11Mbps), ANT L

Channel: 11
® *REW 100 kH= Marker 1 T1
*VEW 300 kHz -45.54 dBm
Ref 20 dBm *TALL 30 4B SWT 10 mz 2.498500000 CHz
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Modulation Standard: 802.11g (54Mbps), ANT L

Channel: 01
® “RBW 100 kHz ker
*VBW 300 kH=z ABm
Ref 20 dBm TALL 30 dB SWT 10 mz 000r SHz
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10 | & |
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Modulation Standard: 802.11g (54Mbps), ANT L
Channel: 11

®
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Modulation Standard: 802.11n HT20 (130Mbps), ANT L
Channel: 01

® *REW 100 kH= Marker 1 T1
*VEW 300 kHz -40.67 dBm
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Modulation Standard: 802.11n HT20 (130Mbps), ANT L

Channel: 11
® *RBW 100 kHz Marker 1 [T1 |
*VEW 300 kH=z -46.01 <dBm
Fef 20 dBm *Att 30 OB SWT 10 m= e SO0000 GOz
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Modulation Standard: 802.11n HT40 (270Mbps), ANT L

Channel: 03
® *RBW 100 kHz Marker 1 [TI
*WEW 300 kH=z -44.25 dBm
Fef 20 dBm *Att 30 dB SWT 10 m= 2.399200000 GH=
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Modulation Standard: 802.11n HT40 (270Mbps), ANT L
Channel: 09

® *REW 100 kH= Marker 1 T1
*VEW 300 kH=z -43.37 dBm
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9.6 Restrict Band Emission Measurement Data

Test Date: Dec. 10, 2012 Temperature: 22
Atmospheric pressure: 1020 hPa Humidity: 65 %

Modulation Standard: IEEE 802.11b (11Mbps)

Channel 1 Fundamental Frequency: 2412 MHz
Frequency| Ant-Pol Rl\él;a;?r:g Corrected | Result Remark Limit (dBuV/m) Margin | Table |Ant High
(MHz) HV (dBuY) Factor (dB)|(dBuV/m) Peak | Ave (dB) | Deg. (m)
2362.84 H 49.79 1.73 51.52 | Peak 74 54 | -22.58 0 1.00

- H - - - Ave 74 54 - - -
2387.32 V 61.85 2.28 64.13 | Peak 74 54 -9.87 | 188 1.00
2387.52 V 50.70 2.29 52.99 Ave 74 54 -1.01 188 1.00
Channel 11 Fundamental Frequency: 2462 MHz

Frequency| Ant-Pol R“(:I:;?r:g Corrected | Result | Limit (dBuV/m)i \jargin | Table |Ant High
(MHz) H/V (dBuV) Factor (dB) |(dBuV/m) Peak | Ave (dB) | Deg. (m)
2494.87 H 50.49 0.13 50.62 | Peak 74 54 |-23.38 | 360 1.00

- H - - - Ave 74 54 - - -
2483.66 V 64.49 -2.36 62.13 | Peak 74 54 | -11.87 | 108 1.00
2486.99 V 51.89 -2.54 49.35 Ave 74 54 -4.65 | 108 1.00

Modulation Standard: IEEE 802.11g (54Mbps)

Channel 1 Fundamental Frequency: 2412 MHz
Frequency| Ant-Pol R'\::;?r:g Corrected | Result | Limit (dBuV/m)| pargin | Table |Ant High
(MHz) H/V (dBuV) Factor (dB) |(dBuV/m) Peak | Ave (dB) | Deg. (m)
2353.35 H 49.72 1.76 51.48 | Peak 74 54 | -22.52 0 1.00
- H - - - Ave 74 54 - - -
2389.76 V 63.47 2.25 65.72 | Peak 74 54 -8.28 | 190 1.00
2389.82 \'% 49.27 2.25 51.52 Ave 74 54 -2.48 | 190 1.00
Channel 11 Fundamental Frequency: 2462 MHz
Frequency| Ant-Pol R'\::;?r:g Corrected | Result | Limit (dBuV/m)| pargin | Table |Ant High
(MHz) H/V (dBuV) Factor (dB) |(dBuV/m) Peak | Ave (dB) | Deg. (m)
2489.36 H 49.90 0.22 50.12 | Peak 74 54 |-23.88 | 360 1.00
-—- H - - - Ave 74 54 - - -
2483.66 V 66.46 -2.36 64.10 | Peak 74 54 -9.90 | 115 1.00
2483.57 V 50.64 -2.35 48.29 Ave 74 54 -5.71 115 1.00
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Modulation Standard: IEEE 802.11n HT20 (130Mbps)

Channel 1 Fundamental Frequency: 2412 MHz
Frequency| Ant-Pol Rl\élae:j(iar:g Corrected | Result Remark Limit (dBuV/m)| Margin | Table |Ant High
(MHz) H/V (dBuV) Factor (dB) |(dBuV/m) Peak | Ave (dB) | Deg. (m)
2362.02 H 49.72 1.73 5145 | Peak | 74 54 | -22.55 0 1.00
-—- H - -—- -—- Ave 74 54 - -—- ---
2389.76 V 63.91 2.25 66.16 | Peak | 74 54 -7.84 | 258 1.00
2389.82 V 50.58 2.25 52.83 Ave 74 54 -1.17 | 258 1.00
Channel 11 Fundamental Frequency: 2462 MHz
Frequency| Ant-Pol RI\eA:cthr:g Corrected | Result | . Limit (dBuV/M)| pargin | Table |Ant High
(MHz) H/V (dBuY) Factor (dB) |(dBuV/m) Peak | Ave (dB) | Deg. (m)
2494.60 H 50.24 0.13 50.37 | Peak 74 54 |-23.63 | 360 1.00
--—- H --—- --—- --—- Ave 74 54 --—- --—- ---
2483.96 V 66.73 -2.38 64.35 | Peak | 74 54 -9.65 | 114 1.00
2483.57 \Y 50.13 -2.35 47.78 Ave 74 54 -6.22 | 114 1.00
Modulation Standard: IEEE 802.11n HT40 (270Mbps)
Channel 3 Fundamental Frequency: 2422 MHz
Frequency| Ant-Pol Rl\élae:j(iar:g Corrected | Result Remark Limit (dBuV/m)| Margin | Table |Ant High
(MHz) H/V (dBuV) Factor (dB) |(dBuV/m) Peak | Ave (dB) | Deg. (m)
2353.86 H 51.51 1.76 53.27 | Peak | 74 54 | -20.73 0 1.00
-—- H - -—- -—- Ave 74 54 - -—- ---
2389.76 V 62.26 2.25 64.51 Peak | 74 54 -0.49 | 208 1.00
2389.82 V 50.59 2.25 52.84 Ave 74 54 -1.16 | 229 1.00
Channel 9 Fundamental Frequency: 2452 MHz
Frequency| Ant-Pol RI\eA:cthr:g Corrected | Result | Limit (dBuV/m)| pargin | Table |Ant High
(MHz) H/V (dBuY) Factor (dB) |(dBuV/m) Peak | Ave (dB) | Deg. (m)
2484.04 H 51.19 0.29 51.48 | Peak 74 54 |-22.52 | 360 1.00
--—- H --—- --—- --—- Ave 74 54 --—- --—- ---
2484.72 V 68.93 -2.41 66.52 | Peak | 74 54 -7.48 | 227 1.00
2484.80 V 54.85 -2.41 52.44 Ave 74 54 -1.56 | 227 1.00
Notes:

1. Result = Meter Reading + Factor

2. Factor = Antenna Factor + Cable Loss — Amplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 1MHz and video bandwidth is 3
MHz (detector peak mode) for Peak detection at frequency above 1GHz.

4. The resolution bandwidth of test receiver/spectrum analyzer is 1MHz and video bandwidth
is 3 MHz (detector sample mode) for Average detection at frequency above 1GHz.
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10. Restricted Bands of Operation

Only spurious emissions are permitted in any of the frequency bands listed below:

6.21500 — 6.21800
6.26775 — 6.26825
6.31175 - 6.31225
8.29100 — 8.29400
8.36200 — 8.36600
8.37625 — 8.38675
8.41425 — 8.41475
12.29000 — 12.29300
12.51975 - 12.52025
12.57675-12.57725
13.36000 — 13.41000

74.80000 — 75.20000
108.00000 — 121.94000
123.00000 — 138.00000
149.90000 — 150.05000
156.52475 — 156.52525
156.70000 — 156.90000
162.01250 — 167.17000
167.72000 — 173.20000
240.00000 — 285.00000
322.00000 — 335.40000

MHz MHz MHz GHz
0.09000 - 0.11000 16.42000 — 16.42300 399.9-410.0 4.500 — 5.250
0.49500 — 0.505** 16.69475 — 16.69525 608.0 —614.0 5.350 — 5.460
2.17350 — 2.19050 16.80425 — 16.80475 960.0 — 1240.0 7.250-7.750
4.12500 — 4.12800 25.50000 — 25.67000 1300.0 — 1427.0 8.025 — 8.500
417725 - 417775 37.50000 - 38.25000 1435.0 — 1626.5 9.000 —9.200
4.20725 - 4.20775 73.00000 — 74.60000 1645.5 — 1646.5 9.300 —9.500

1660.0 - 1710.0
1718.8 —1722.2
2200.0 - 2300.0
2310.0 - 2390.0
2483.5 - 2500.0
2655.0 — 2900.0
3260.0 — 3267.0
3332.0 - 3339.0
3345.8 — 3358.0
3600.0 — 4400.0

10.600 — 12.700
13.250 — 13.400
14.470 — 14.500
15.350 — 16.200
17.700 — 21.400
22.010 — 23.120
23.600 — 24.000
31.200 — 31.800
36.430 — 36.500
Above 38.6

**. Until February 1, 1999, this restricted band shall be 0.490-0.510 MHz

10.1 Labeling Requirement

The device shall bear the following statement in a conspicuous location on the device:

This device complies with part 15 of the FCC Rules. Operation is subject to the following two

conditions: (1) This device may not cause harmful interference, and (2) this device must accept

any interference received, including interference that may cause undesired operation.
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